
 

 

1 
 

 

 

 

 

 

 

 

 

 

 

 

 

Executive Engineer  

Drainage Department 
Bhavnagar Municipal Corporation  

Bhavnagar-364001. 
Gujarat, India 

                                                    

Name of Work 

Comprehensive operation and maintenance work of 45 MLD SBR type Sewage 

Treatment Plant with MPS (Nr. Excel Industries, Behind Ruvapari Temple, 

Bhavnagar) including all mechanical, electrical, civil & instrumentation equipments 

and machineries as per tender terms & conditions for the period of two years. 

Tender available on website: Date: 05/04/2023 

Online Tender Submission up to: Date: 25/04/2023 upto 17.00 Hrs 

Physical Tender Submission up to: Date: 02/05/2023 upto 17.00 Hrs 
[...]
 penalty will be as per clause no. 3.25 of Operation and Maintenance Specification (Part B) 

 

7.2 The plant or any unit should not be shut down condition for more than 4 hours for any reason or any 

technical fault. If the fault is not rectified for more than 4 hours then penalty at the following rates 

will be charged. 

 

a) For total shut down (excluding PGVCL power failure) of plant- Rs 2500/- per hour after as per above 

mentioned period 

b) Average power factor in PGVCL bill must be greater than 0.95 and if any penalty/charge levied due to 

low power factor, then it will be recovered from the contractor without any reasons. 

c) In case or any reason the staff of contractor refuses to work or goes on strike, Penalty of Rs. 20,000/- 

per incidence will be charged & during contract period 3 (three) no. of cases of strike shall be 

sufficient cause to terminate the contract and to proceed for the blacklist of the contractor in BMC for 

any work 

 

7.3 If outlet standards are not achieved as per norms, the liquidated damages will be charged as per 

following.: (For nonperformance in meeting the Output Standards for Treated Sewage set as per 

GPCB Norms) 



 

  

38 
 

 

7.4 Total Liquidated damages will be considered not more than 10% of approved contract value. Once 

the maximum deduction is reached, the employer may consider termination of the contract for default. 



 

  

39 
 

 

Event triggering the 

recovery of Liquidated 

Damages 

During the O & M Period 

Liquidated Damages recoverable 

on Termination as a percentage of 

the immediately preceding year's 

Fixed Payments 

Liquidated 

Damages 
Frequency  

Nonconformance with 

BOD standards as per 

GPCB Norms 

Rs. 2.00 

For every 10000 liters 

for every day of non-

conformance 

5 % 

Nonconformance with 

COD standards as per 

GPCB Norms 

Rs. 2.00 

For every 10000 liters for 

everyday of 

nonconformance 

5% 

Nonconformance with 

TSS standards as per 

GPCB Norms 

Rs. 2.00 

for every 10000 liters for 

everyday of 

nonconformance 

5% 

  

7.5 If housekeeping and lighting is not maintained as per standard level, penalty of Rs. 500 per day will be charged. 

 

7.6 If the penalty occurs frequently, which is spoiling smooth running of STP, then the contract shall be liable to 

scrutiny for termination and security deposit shall be forfeited. The decision of the Municipal Commissioner in this 

regard will be final and binding to the Bidder. 

 

8. RESOLUTION OF DISPUTE (Clause 8 Section III) 

 

8.1 In case of any dispute in the specification, term and conditions, the decision of the municipal commissioner 

shall be final and binding to the contractors. 

 

8.2 In the case of a dispute between the Employer and Contractor, the dispute shall be referred to adjudication / 

arbitration in accordance with the Indian laws. The area of jurisdiction shall be Bhavnagar. 

 

9. EXTENSION OF CONTRACT PERIOD 

 

9.1 The successful tenderer on award of contract shall have to commence the O. & M. work within 7 days from the 

receipt of work order. The Contract will be for a period of 2 years as per tender specification and conditions, from 

the date of commencement of O. & M. work. The same can be extended for a further period of 1 (one) year if 

employer finds work of O&M of 45 MLD STP satisfactory as per tender specification and conditions or till 



 

  

40 
 

the charge of STP handover to new contractor as per work order to be issued by the BMC. The contractor has to 

continue the contract (if required by BMC) after completion of contract period till the charge of STP handover to 

new contractor. In this excess period BMC will pay as per the last months rate of this contract and all the terms 

and conditions and specifications will be remain same.  

 

10. HANDING OVER TAKING OVER 

 

10.1 On completion of contract period, contractor shall have to give all the machineries, equipments and their concern 

parts in fully working condition. 

 

10.2 Last one month's O & M bill of contract period, will not be released unless and until re-take over/handing over all 

the equipments and machineries of the plant in working condition to the satisfaction limit, to the Engineer in 

charge (BMC) / other agency. 

 

11 COMPLIANCE OF LEGAL REQUIREMENTS 

 

a) Contractor is required to strictly follow the provisions of wages payment act 1936, bonus act 1965, Employees 

Provident Fund & Miscellaneous Provisions Act 1952 &Labour laws with latest amendments, state and central 

laws, Indian Pinal Code related to this Operation & Maintenance work. 

 

b) As and when required contractor is bound to furnish required Information to the Executive Engineer, Drainage 

Department, BMC Contractor will not be given any relaxation regarding these provisions. 

 

c) Attention of Contractor is invited to the child labour (Prohibition and Regulations) Act 1986, which prohibits 

employment of children below 18 years of age in certain occupation and process and provides for regulation of 

employment of children in all other occupation and progress. Hence Contractor are requested to adhere to the 

provisions of the BMC are completely eliminated. Any violation of the provisions will lead to penal action. 

Apart from strict actions as per BMC rules which may include black listing/removing the name of the Contractor 

from the list of registered Contractors. 

 

d) Any legal action required under nay law specifically under IPC shall be initiated by Contractor. It is duty of the 

Contractor to adhere to and follow the provisions under various laws of stated and central government of 

republic of India. 

 

e) FIR to police department, if required shall lodged by Contractor (for example, in case of theft of some material) 

and legal actions shall be initiated in relevant cases by Contractor. It shall also be informed in detail about 

incidence to the employer Le BMC parallel 

 

f) The Contractor shall have to observe all provision under various acts like labour contract act, minimum wages 

act, and workman compensation act- 1923. R.P.F.C. act, Indian electricity act etc. and the financial implication 

arising due to breach of any act shall be fully borne by contractor. The Contractor shall be responsible/Liable to 

pay the insurance charges, Income tax, sales tax, Service tax, or any other taxes payable to Government for 

carrying out the work 

 

g) The rates to be quoted by agency shall include all other taxes, C.S.T./VAT. Service tax, ESI registration no but 

excluding G.S.T. applicable any extra payment shall be made by BMC on account of any tax variation. 

Necessary Income tax, R.P.F.C., etc. shall be deducted from the bills as per rules of BMC. 

 

h) If it is required to operate any item that is not covered under this tender, the contractor shall carry out the same at 

the rate of prevailing SOR or approved rate by BMC or market rate whichever is less. 



 

  

41 
 

 

i) Successful bidder shall have to accept additional terms & conditions required to be included in this contract for 

smooth operation of this contract.  

 

j) In case of Wrong/ Misleading/Misappropriate information / Certificate and references submitted by the 

Tenderer, then his tender is liable to be rejected, EMD shall be forfeited and he will not be allowed to participate 

in future tenders.  

 

k) Person below 18 yrs. of age shall not be employed for the work during O&M period. 

 

 We hereby accept all the above Special Conditions and the same will be binding to us / successors. 

 

 

 

 

 

 

Signature of Tenderer       Executive Engineer 

Name                                         Drainage Department  

Company Seal       Bhavnagar Municipal Corporation   

Date:  

 

 



 

  

42 
 

 

SECTION-V 

 

OPERATION &MAINTENANCE ASPECT 

 

1. GENERAL 

 

 Operation and maintenance of the treatment plant is very much essential for sustainability of the treatment 

plant and to achieve discharge standards.  The operational aspects include regular checking of the 

performance of the units including the electrical and mechanical equipments, to identify any non-functionality 

of the units to evolve the strategic measures to be taken to make the plant fully functional to meet the 

stipulated standards. Plant shall be operated as per design criteria. Variance in input value of design criteria 

should record. 

 

 All the activities of the treatment plant are to be scheduled and coordinated by the Plant Manager. The Plant 

Manager will also be responsible and capable for taking decisions like shutting down the treatment plant or to 

by- pass the wastewater etc. in case of emergencies, after having proper deliberations with the BMC and the 

operational staff. The Contractor should take every necessary step to carry out the Operation & Maintenance 

of the Plant, so as to achieve the desired results as per G.P.C.B. norms & as per tender. 

 

1.1 SEWAGE QUALITY CONTROL 

 

 The contractor will maintain sufficient operating staff as mentioned in this document at any given point of 

time. The discharge the treated daily effluent should be as per the stipulated discharge standards. In order to 

ensure this, regular sampling and analysis will be done by the S.T.P. laboratory and Daily report of the same 

shall be submitted in the department regularly. Besides it will be the responsibility of the contractor that, only 

any one day in every month he will have to get the samples of the influent and effluent get analyzed by the 

third party laboratory approved by the GPCB at his own costs and submit the same to the Executive Engineer. 

 

2. PLANT DETAILS 

 

SEWAGE PUMPING STATION 

 
2.1 RECEIVING CHAMBER (SPS) 

 The deep gravity outfall sewers will discharge the raw sewage into a Receiving Chamber. The function of 

the Receiving chamber is to distribute the flow for process units.  

 

2.2 COARSE SCREEN CHANNEL (SPS) 

 Two mechanical screens working and one manual screen. 

 

2.3 RAW SEWAGE PUMPING STATION 

 

2.3.1 Sump and Pumps 

 Sewage enters into wet well of the pumping station after screening.  

 

Note: There is a common inlet sewage sump of around 95 MLD Capacity of both the 45 MLD STP & 50 

MLD STP. The operation & maintenance of this Main Pumping Station (MPS), except the 6 nos of 

pumps & its control panel of 50 MLD STP, are in the scope of 45 MLD STP's O.&M.  

 

 



 

  

43 
 

2.4 INLET CHAMBER 

 The inlet chamber is designed to take peak flow + other flows of sewage. 

 

2.5 SCREEN CHANNEL – FINE BAR SCREEN 

 There shall be 3 nos. (2W mech. + 1S manual) fine bar screen channel located  

 

2.6 GRIT CHAMBER 

 The flow from the screen channel is allowed into the Grit Chamber for the removal of grit/inorganic 

matter. There shall be 1 no. Mechanical Grit Chamber operating and one standby mechanical grit 

Chamber.  

 

2.7 FLOW MEASURING CHANNEL (optional) 

 The outlet channels emerging from the Grit Chamber have necessary arrangement for measurement of the 

raw sewage flow with help of parshall flume.  

 

2.8 SEQUENTIAL BATCH REACTOR UNITS 

2.8.1 Process Design 

 • Sequential Batch Reactor (SBR) Units are installed and equipped for average flow of 45 MLD 

 • The SBR Process generally have following independent steps without overlapping each other: 

 1. Fill & Aeration 2. Settling (Sedimentation/Clarification) 3. Decanting (Draw) • since it is Batch Process, 

Filling during Settling or Decanting will not be acceptable. 

 • The complete biological system designed for handling peak flow. 

 • Suitable Nos. of SBR Basins with adequate volume provided. In addition 0.50 m Free Board is provided 

to each Basin. Maximum Liquid Depth of each Basin shall be restricted up to 6.0 m. 

 • The system works on a gravity influent condition. No influent / effluent Equalization Tanks or flash 

filling is accepted. 

 • The system is designed for maximum F/M ratio between 0.1 - 0.25 Kg BOD/Kg MLSS day. 

 • MLSS maintained in the Basin should range from 3000 to 5000 mg/l. 

 • Cycle times shall be selected adequately by the Bidder considering min. 12 hrs/day Basin of aeration and 

not exceeding decanting of 2.40 m liquid depth at any time with preferred cycle times containing max. 

50% not aerated portion. 

 • The excess sludge produced shall be fully digested. Sludge production (including percipients) rate shall 

be about 0.75 – 1.20 Kg / Kg of BOD removed. A minimum aerated SRT of 10 days shall be maintained to 

ensure digested sludge. 

 

2.8.2 Decanting Device 

  Moving Weir type Decanter: 

 • One or more electrically actuated variable speed moving weir decanters are provided in each basin which 

function under a controlled (but variable)constant lowering rate. Fixed subsurface devices shall not be 

permitted. 

 • During aeration and settlement, the decanter collection weir shall be situated (parked) above the top 

water level of the reactor. The decanter shall automatically operate as a high level overflow in the event of 

an emergency. 

 • The initial rate of travel of the decanter shall be adjustable and shall have an initial high rate of travel 

until entry into the liquid surface, at which point the rate of travel of the decanter shall be automatically 

reduced to a calculated rate of operation. The drive mechanism or actuator will be designed for a 

continuous duty, variable speed mode of operation thereby producing a uniform effluent flow rate 

throughout the decanter weir reaches bottom water level at the end of the decanter phase thereby 

maximizing settling time. 

 • The maximum design travel rate shall be 60 mm/min. with proven hydraulic discharge capacity of the 

decanter proportional to the selected basin area. Bidders to provide sample graphs of executed projects 

with such decanting speeds with decanters of min. same size (length). 



 

  

44 
 

 • The rate of operation shall be calculated for each cycle and shall be determined by the volume of treated 

effluent to be discharged per cycle. The calculation of decanter travel shall ensure that the volume of 

treated effluent shall be discharged throughout the designated decant phase of the process cycle. 

 • Decanter assemblies such as Rope driven decanter, GRP products, valve arrangement as well as flexible 

rubber hose kind of decanter sealing will not be acceptable 

 • Upon reaching the designated BWL, the decanter shall be returned to its parked position travelling at the 

same rate of travel as the initial high downward rate. The decanters will be parked above the design top 

water level during aeration and settling phases, thereby eliminating any possibility of solids carryover 

during these phases. Decanters floating on the liquid surface during aeration and settling, with their weirs 

or entry ports submerged below the surface are not be acceptable. 

 • At top park position, the decanter will provide fail safe overflow protection in the event of a power 

failure. Settled supernatant will flow via gravity, under the scum guard, over the weir, and into the 

decanters. 

 • If more than one decanter is provided per basin, the Contractor shall describe the method of decanter 

control by which an even distribution of flow is provided between the decanters during operation. 

 • The decanters are designed to prevent solids entering the decanting device during the aeration phase. 

Each decanter fitted with a scum retention mechanism to prevent surface scums and floatables from 

exiting with the treated effluent. 

 • Each decanter drive mechanism consist of an electric power unit, main drive and associated position limit 

switches. Four limit switches are provided for each decanter to ensure reliable operation at HI level 

(parked position), LO (design bottom water level) and HI-HI and LO-LO level to detect abnormal 

operation. 

 • Each Decanter mechanism is inclusive of push button station with manual operation selection and 